
706020F

709024
X/2

709023
X/2

726018

729051
X/2

709052
X/2

700005

700004F

700029
724065

700015F

700036
X/2

700037
X/2

729071

729064
X/2

PART/OF/724061F

709007

729072

700002F

700010F

700045

720009

700008

700045

709046

709027

209030

709056

722070

722011

700010F

709012

709055

722003G

729063
X/4

724061F
X/2

722001

709006

REVISIONS

ECN REV. DESCRIPTION DATE BY

A RELEASED/FOR/PRODUCTION 06/13 MWJ

REV.

EasyClean/Pump

A
76TT

updated 01/14 Page 1 of 2



76TT

Part Number Description Quantity Each Part Number Description Quantity Each

209030 Wing Nut: 10-24 1 720009 Wiper 1

700002F Piston Rod S.S. 1 722001 Pump Head Assembly, Universal 1

700004F Gland 1 722003G Pump Cylinder, Universal, Gold 1

700005 6226-14 U-Cup 1 722011 Foot Valve, Universal 1

700008 Retainer, Large 1 722070 Pump Foot Wireform 1

700010F Valve Disk 2 724061F Draw Latch Assembly 2

700015F Link 1 724065 Pin, Quick Release 1

700029 Bushing Liner 1 726018 Pump Handle Assembly 1

700032F Screen, Fine Mesh 1 729051 Hex Head Cap Screw, 18-8 SST. 2

700033F Screen, Coarse Mesh 1 729063 Screw, 8-32 X 3/16 Bind. Hd. S.S. 4

700036 Stud 5/16-24 1-7/16 2 729064 8-32 X 3/8 Slotted Binding Head Screw, S 2

700037 Nut, Special 2 729071 Flange O-Ring, -322 1

700045 Retainer, Small 2 729072 Head O-Ring, -228 1

706020F Foot Bracket (No Logo) 1

709006 Capscrew Socket Hd. 1

709007 Hex Jam Nut 18-8 2

709012 Washer, Special 1

709023 Capscrew, Hex Hd. 18-8 2

709024 Lockwasher, Med 2

709027 Locknut Thin Pat. 18-8 1

709046 Lock Clip 1

709052 Stopnut 1/4-20 Elastic Thin Pat 2

709055 Screw, Rnd Hd S.S. 1

709056 Hex Nut 10-24 S.S. 1

updated 01/14 Page 2 of 2




